\
juicedLink VideoMic Accessory Bracket

juicedLink VideoMic Accessory Bracket

juicedLink VideoMic Accessory Bracket

B&H # JUDIY107B MFR # DIY107B
juicedLink VideoMic Accessory Bracket

juicedLink VideoMic Accessory Bracket In Use View

In Use View

Show MoreLess

Close

Now Viewing:

No Longer Available

Product Highlights

  • Attaches to 3/8-16 Thread
  • Mounts Camera Accessories
  • Requiring a 3/16” Hex Key
  • Black Anodized Body / CNC Milled
  • Made in USA
Show moreShow less

Questions? Ask our experts:

Show more Show less
Overview
  • 1Description

The juicedLink VideoMic Accessory Bracket with multiple points allows mounting of camera accessories. It attaches to 3/8-16 thread at the bottom rear of the Rode VideoMic and has a rubber pad for secure attachment. Requiring a 3/16” hex key, it uses 1/4-20 x 3/8 socket set screws and rubber pads for mounting accessories. The bracket is CNC milled from solid aluminum bar stock.

Multiple points allow mounting of camera accessories
Attaches to 3/8-16 thread at the bottom rear of the Rode VideoMic
Rubber pad for secure attachment
Requires a 3/16" hex key
Uses 1/4-20 x 3/8 socket set screws and rubber pads for mounting accessories
CNC milled from solid aluminum bar stock
Black anodized body finish
Made in USA
In the Box
juicedLink VideoMic Accessory Bracket
  • 3/8-16 Screw with Rubber Pad
  • 1/4-20 x 3/8 Socket Set Screws and Rubber Pads
  • 1-year Warranty
  • Table of Contents
    • 1Description
    Show more Show less
    Specifications
    Construction CNC milled from solid aluminum bar stock
    Finish Black anodized
    Dimensions 9.5 x 1.25 x 0.125" (241.3 x 31.75 x 3.17 mm)
    Weight 0.14lb (0.1kg)
    Unthreaded Holes 1 for 3/8-16 set screws
    12 for 1/4-20 set screws
    Packaging Info
    Box Dimensions (LxWxH) 10.6 x 3.4 x 1.3"

    juicedLink VideoMic Accessory Bracket Review

    Show more Show less
    Reviews
    Show more Show less
    Q&A
    Top Questions
    Accessories
    See any errors on this page? Let us know.